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Dear Owner,
Welcome to Bannerman, the Home of Sports Turf Magic.

Your new B-MTD-PT Power Topper is designed to meet your walk behind topdressing requirements.
The ease of operation and low maintenance will give you many trouble free hours of operation. Please
make certain that you read and understand the important instructions for the assembly, adjustments,
operations, safety and the maintenance contained in this manual. If there are any instructions which
you do not fully understand, contact your dealer or Bannerman Ltd. for clarification prior to using the
unit.

When in need of replacement parts, specify the model and serial number of your B-MTD-PT Power
Topper. The serial plate that identifies your model number and the serial number is located between
the rear wheels on the hopper. To give you many years of service, regular preventative maintenance is
required. Should you require further assistance, please feel free to contact your local Bannerman
dealer, or Bannerman directly at:

Bannerman Ltd.

41 Kelfield Street ~ Rexdale, ON M9W 5A3
Tel # 416-247-7875 ~ Fax # 416-247-6540
CDN 1-800-325-4871 ~ USA 1-800-665-2696
Email: info@sportsturfmagic.com
Website: www. sportsturfmagic.com

Work Safely — Follow these Rules!!

A careful operator is the best insurance against an accident!!
1. Do not wear loose fitting clothing that may catch in moving parts.
2. Use extreme care when making adjustments.
3. Always use proper tools or equipment for the job at hand.
4. Before and during operation the area should be checked to assure that the area is clear of
obstacles, hazards and personnel.
Extreme caution should be exercised when operating close to ditches, fences or on hill sides.
Hands, feet, clothing and other objects must be kept away from all moving parts.
7. Always read the operating instructions carefully and understand the controls before
commencing work.
8. Safety guards are supplied for your protection. Use them and make sure they are correctly in
position.
9. Before starting work always visually check machines for damage or wear to working parts.
10. Do not allow any unauthorized person to handle machines in any way at anytime.
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Warranty Statement

Bannerman Ltd. warranties all Bannerman B-MTD-PT Power Topper that have been registered in our
system. By receiving the Warranty Card & Declaration or Delivery Card completely filled out, via
post, fax, or email within 15 days of Date of Sale for Registration, or Warranty is Null & Void. Some
dealers or distributors may do this on behalf of their customers, but it is the responsibility of the end
user to make sure that the Warranty Card has been filled out and submitted to Bannerman Ltd.
Warranty Cards are included in the package with this booklet, and are also able to be filled in and
printed off of our website: www. sportsturfmagic.com.

Bannerman B B-MTD-PT Power Topper’s are covered by warranty when used properly, to be free
from defects in material workmanship under normal use and service, for a period of 90 days. This
warranty does not guarantee a particular service life of the product. Service life will vary with
application, operating environment, level of maintenance and other factors beyond our control.

Bannerman’s sole responsibly for the B-MTD-PT Power Topper or parts determined to be defective
and covered by this warranty, is limited to repairing, or replacing the product or part.

Prior authorization from Bannerman Ltd. must be obtained, before replacing or returning parts), or
incurring any cost for labor. No charges for expense incurred in parts, labor or transportation, by
unauthorized persons will be allowed under this warranty. Bannerman Ltd, reserves the right to request
the return of any part or assembly (with transportation charges prepaid) claimed to be covered under
this warranty.

Bannerman Ltd. shall not be liable, in event, for proximate, incidental, consequential, special or other
damages, including, but not limited to, damages for loss of production, loss of profit, loss of
opportunity, or injury to persons or property arising out of any breach of this warranty.

There are no warranties, expressed or implied, including the warranty of the merchantability, warranty,
warranty of fitness for particular purpose, or any other warranty extending beyond that set forth above.



B-MTD POWER TOPPER

ltem No. Part No. Part Description Qty.
1 00850 Chassis 1
2 00851 Drive Shaft 1
3 00852 Pivot Plate - Idler 1
4 00853 Handle - Lower 1
5 00854 Handle - Upper 1
6 00855 Bail - Ground Drive 1
7 00856 Bail - Roller Drive 1
8 00857 Rod - Clutch Engage 1
9 00858 Hopper Support Frame 1
10 00859 Arm - Ildler 1
11 00860 Shoe - Belt (Drum) 1
12 00861 Wheel Bracket 2
13 00862 Axle - Wheel 2
14 00863 Belt Cover - Side 1
15 00864 Guard - Engine Pulley 1
16 03045 Square Key 4
17 00866 Idler Pulley - Engine 1
18 00867 Bolt - Shouler Pivot 1
19 00868 Pulley - 5" Jack Shaft 1
20 00869 Cable - Clutch 1
21 00870 Motor/Drum Pulley 3" 1
22 00871 Belt - Motor Drive 1
23 00872 Wheel - Rear 2
24 00873 Chain - Roller Drive 1
25 00874 Differential 1
26 00875 Sprocket - Differential 1
27 00876 BRG - Jackshaft 2
28 00877 Pulley - Drum Drive 1
29 00878 Belt - Drum Drive 1
30 08016 Upper Belt Guard 1
31 08015 Lower Belt Guard 1
32 08095 Clevis - 1/4"-28 2
33 00879 Nut - 7/16"-14 Nylon Insert 1
34 00880 Bolt- 7/16"-14 X 2.25" HHC 1
35 00881 Jam Nut - 5/8"-11 Nylon Insert 1
36 00882 Spring - ldler Return 1
a7 08038 Sprocket - Small 1
38 08031 Key - #9 Woodruff 2
39 08040 Idler - 2" 1
40 00883 Drum ldler Spring 1
41 08085 Wheel and Tired Assy. 2




ltem No. Part No. Part Description Qty.
42 02026 BRG - 1/2" ID Wheel 4
43 03009 Collar - 3/4" set 2
44 08055 Bushing - Bronze 4
46 00835 Extension - Hopper 1
47 00884 Cover - Jackshaft 1
438 00885 Motor Belt Cover 1
49 00812 Drum - Spreader 1
50 00840 Drum - Solid Sand 1
51 00841 Skirt - Rubber 4
52 02082 Grip - Upper Handle 2
53 00886 Clutch Cable Guide BRKT 1
54 00802 Holder - Brush 2
55 00808 Brush 2
56 00811 Spacer - Axle 1
57 00810 Bearing - MTD Hopper 1
58 03029 Bearing - Differential Axle 2
59 03013 Bolt - 1/4"-20 x 0.75" HHC 16
60 02032 Bolt - 1/4"-20 x 1.25" HHC 14
61 02002 Bolt - 5/16"-18 x 1" HHC 4
62 03016 Bolt - 3/8"-16 x 1.0" HHC 6
53 03026 Bolt - 3/8"-16 x 1.5" HHC 10
64 08056 Bolt - 3/8"-16 x 2.0" HHC 1
65 Washer - 1/4" Flat USS 4
66 03007 Washer - 1/4" Flat SAE 16
67 02005 Washer - 5/16" Flat SAE 8
68 02024 Washer - 3/8" Flat SAE 12
69 02066 Nut - 1/4"-20 Nylon Insert 34
70 02004 Nut - 5/16"-18 Nylon Insert 4
71 03022 Nut - 3/8"-16 Nylon Insert i
72 03062 Jam Nuft - 3/8"-16 Nylon Insert 1
3 03024 Nut - 1/2"-13 Nylon Insert 2
74 03032 Washer - 1/2" Flat SAE 1










